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= Use rituximab infusion monitoring record.

e Infusion rates: first infusion ~ Initiate at 50 mg/hr. Increase at 50mg/hr increments every 30mins to 400mg/hr max. Subsequent infusions — Initiate infusion at 100mg/hr.
Increase rate at 100mg/hr increments every 30mins to 400mg/hr max.

e From cycle 2 onwards rapid infusion may be used if requested by prescriber above (patient must not have had a grade 3 or 4 reaction 8 previous rituximab treatment). In
this case infuse first 100ml over 20 minutes, and if no reaction, infuse remaining 400ml over 60 minutes.

e Consider reduction of cell load by cther means pricr to Rituximab infusion if high tumour load and consider decreasing infusion speed.

= Ensure pre-medication of Rituximab with Chlorpheniramine, hydrocortisone & paracetamol. Monitor Rituximab infusion closely (complete monitoring formy), watch for signs
of dyspnoea, fever, rigors. If such symptoms occur stop infusion and seek medical advice. Infusion may be recommenced at half the previous rate, once symptoms have
subsided. Anaphylaxis drugs must be available when treating with Rituximab

e (Consider withdrawing any anti-hypertensives 12 hours before treatment with Rituximab.

s Patients with a high tumour burden or with a high number of lymphocytes (>25 x Sm\_v who may be at higher risk of especially severe cytokine release syndrome, should
only be treated with extreme caution. These patients should be very closely monitored throughout the first infusion. Consideration should be given to the use of a reduced
infusion rate for the first infusion in these patients or a split dosing over two days during the first cycle.

O  Virology status checked prior to cycle 1.
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